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ADMITTING ORDERS

· Admit to ICU under the service of _______________________________

· Diagnosis: Adrenal Crisis

· NPO  

· Monitor vital signs every hour

· Monitor I and O hourly and record

· Hook to cardiac monitor and O2 inhalation/nasal cannula.  Insert foley catheter aseptically and hook to hospicare bag.

· Request for: 
· CBC, Na+, K+, Calcium, BUN, creatinine, RBS

· Random cortisol and ACTH

· Blood culture, if necessary                     

· Urinalysis

· 12 L ECG

· Chest x-ray (PA/Lateral)

· Start IV access with large gauge needle.  Infuse 2 to 3 L of PNSS (0.9% NSS) or D5NSS as quickly as possible.
· Insert central line for CVP monitoring.  Monitor for signs of fluid overload by measuring CVP and by auscultation of the lungs.

· After a sample of blood has been obtained for measurement of cortisol and ACTH, administer Hydrocortisone 100 mg IV STAT then 100 mg IV every 8 hours.

· Search for and treat possible precipitating illness.

· Monitor electrolytes every 12 hours then daily as needed until corrected.

· If the precipitating illness has been controlled, Hydrocortisone IV should be tapered to maintenance levels after 1 to 3 days, then shifted to maintenance oral hydrocortisone (if available) or prednisone 5 mg in the morning and 2.5 mg in the afternoon

· Fludrocortisone (Florinef) 0.05 to 0.2 mg daily, as maintenance, may be required in primary adrenal insufficiency.

· A Short ACTH Stimulation Test may be performed at a later time, when the patient is more stable.
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